

## WILLIAM F's Medications

Medication	Instructions
famotidine 20 mg	20 MG orally daily
fenofibric acid (choline) (Trilipix) 135 mg	135 MG orally daily
ibuprofen 200 mg	600 MG orally three times a day as needed
levothyroxine 50 mcg	50 MCG orally daily
loratadine (Allergy Relief (loratadine)) 10 mg	10 MG orally daily
metformin 500 mg	500 MG orally daily
mirabegron (Myrbetriq) 25 mg	mg orally daily
multivitamin with iron (Daily Multiple Vitamins/Iron)	1 TAB orally daily
simvastatin 40 mg	40 MG orally bedtime
tamsulosin 0.4 mg	0.4 mg orally daily
venlafaxine 75 mg	225 MG orally daily